
 

 
 
R:\Water Resources Management\Industrial Wastewater\64-Volusia\VCDSWM-Tomoka Farms Rd Landfill Leachate 64-
FLA662356\Final\F05_nop-LH.doc 

“More Protection, Less Process” 
www.dep.state.fl.us 

1

  

Florida Department of 
Environmental Protection 

Central District 
3319 Maguire Boulevard, Suite 232 

Orlando, Florida 32803-3767 

Charlie Crist 
Governor 

 
Jeff Kottkamp 

Lt. Governor 
 

Michael W. Sole 
Secretary  

 
NOTICE OF PERMIT 

 
SENT BY E-MAIL TO: 
(lmarion@co.volusia.fl.us)   
 
In the Matter of an  
Application for Permit by: 
 
Volusia County Department of Solid Waste 
Management  
3151 East New York Avenue  
DeLand, FL 32724  
 

PERMIT NUMBER:  64-FLA662356  
FILE NUMBER:        64-FLA662356-001-IW8D  
[...]
by calling the STATE WARNING POINT TOLL FREE NUMBER (800) 320-0519, as soon as 
practical, but no later than 24 hours from the time the permittee becomes aware of the discharge. The 
permittee, to the extent known, shall provide the following information to the State Warning Point: 
(a) Name, address, and telephone number of person reporting;  
(b) Name, address, and telephone number of permittee or responsible person for the discharge;  
(c) Date and time of the discharge and status of discharge (ongoing or ceased); 
(d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic 

wastewater); 
(e) Estimated amount of the discharge;  
(f) Location or address of the discharge;  
(g) Source and cause of the discharge;  
(h) Whether the discharge was contained on-site, and cleanup actions taken to date;  
(i) Description of area affected by the discharge, including name of water body affected, if any; and   
(j) Other persons or agencies contacted. 

(2) Oral reports, not otherwise required to be provided pursuant to subparagraph b.(1) above, shall be 
provided to Department’s Central District Office within 24 hours from the time the permittee becomes 
aware of the circumstances.  

c. If the oral report has been received within 24 hours, the noncompliance has been corrected, and the 
noncompliance did not endanger health or the environment, the Department’s Central District Office shall 
waive the written report.   

[62-620.610(20), F.A.C.]   

21. The permittee shall report all instances of noncompliance not reported under Conditions VIII.17., 18. and 19. of 
this permit at the time monitoring reports are submitted. This report shall contain the same information required 
by Condition VIII.20. of this permit. [62-620.610(21), F.A.C.] 

22. Bypass Provisions. 
a.   Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass, 

unless the permittee affirmatively demonstrates that: 
(1) Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and 
(2) There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, 

retention of untreated wastes, or maintenance during normal periods of equipment downtime. This 
condition is not satisfied if adequate back-up equipment should have been installed in the exercise of 
reasonable engineering judgment to prevent a bypass which occurred during normal periods of 
equipment downtime or preventative maintenance; and 

(3)  The permittee submitted notices as required under Condition VIII.22.b. of this permit. 
b.   If the permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if 

possible at least 10 days before the date of the bypass. The permittee shall submit notice of an unanticipated 
bypass within 24 hours of learning about the bypass as required in Condition VIII.20. of this permit. A 
notice shall include a description of the bypass and its cause; the period of the bypass, including exact dates 
and times; if the bypass has not been corrected, the anticipated time it is expected to continue; and the steps 
taken or planned to reduce, eliminate, and prevent recurrence of the bypass. 

c.   The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee 
demonstrates that it will meet the three conditions listed in Condition VIII.22 a.(1) through (3) of this 
permit. 

d.   A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to 
be exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject to 
the provision of Condition VIII.22.a. through c. of this permit. 



PERMITTEE: PERMIT NUMBER:  64-FLA662356 
 FILE NUMBER: 64-FLA662356-001-IW8D 
Volusia County Department of Solid Waste Management ISSUANCE DATE: April 15, 2009 
3151 East New York Avenue (S.R. 44)  EXPIRATION DATE: April 13, 2014 
DeLand, FL 32724   
   
 
 

 
 
R:\Water Resources Management\Industrial Wastewater\64-Volusia\VCDSWM-Tomoka Farms Rd Landfill Leachate 64-
FLA662356\Final\PERMIT Final.docx   

21

[62-620.610(22), F.A.C.] 

23. Upset Provisions 
a.   A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly 

signed contemporaneous operating logs, or other relevant evidence that: 
(1) An upset occurred and that the permittee can identify the cause(s) of the upset; 
(2) The permitted facility was at the time being properly operated; 
(3) The permittee submitted notice of the upset as required in Condition VIII.20. of this permit; and 
(4) The permittee complied with any remedial measures required under Condition VIII.5. of this permit. 

b.  In any enforcement proceeding, the burden of proof for establishing the occurrence of an upset rests with the 
permittee. 

 
 

  



PERMITTEE: PERMIT NUMBER:  64-FLA662356 
 FILE NUMBER: 64-FLA662356-001-IW8D 
Volusia County Department of Solid Waste Management ISSUANCE DATE: April 15, 2009 
3151 East New York Avenue (S.R. 44)  EXPIRATION DATE: April 13, 2014 
DeLand, FL 32724   
   
 
 

 
 
R:\Water Resources Management\Industrial Wastewater\64-Volusia\VCDSWM-Tomoka Farms Rd Landfill Leachate 64-
FLA662356\Final\PERMIT Final.docx   

22

c.   Before an enforcement proceeding is instituted, no representation made during the Department review of a 
claim that noncompliance was caused by an upset is final agency action subject to judicial review. 
[62-620.610(23), F.A.C.] 

Executed in Orlando, Florida. 

STATE OF FLORIDA DEPARTMENT OF 
ENVIRONMENTAL PROTECTION 
 
 
 
  
Christianne C. Ferraro, P. E. 
Program Administrator 

DATE: April 15, 2009 



1

N:\IWPERMIT\FLA\64\662356 VCDSWM-Tomoka Farms Rd Landfill Leachate\Final\SOB Final.doc 

FACT SHEET 
FOR

FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION 
INDUSTRIAL WASTEWATER FACILITY PERMIT 

Permit No.:    64-FLA662356   

Permit Writer:   Eugene Elliott, Engineer IV  

Application No.:  64-FLA662356-001-IW8D 

Application Date: August 11, 2008 

Additional Information:  Was provided 10/9/2008 and 12/3/2008.   

1. SYNOPSIS OF APPLICATION

 a. Name and Address of Applicant:   

  Volusia County Department of Solid Waste Management 

  3151 East New York Avenue (S.R. 44)  

  DeLand, FL 32724 

  Mr. Leonard Marion, Solid Waste Director  

  For: 

  VCDSWM-Tomoka Farms Road Landfill Leachate System   

  1990 Tomoka Farms Road  

  Daytona Beach, Volusia County, FL 32124   

  Facility Contact: Jennifer R. Stirk, ES III 

 b. Type of Facility 

  Primary SIC 9511 AIR & WATER RESIDUALS & SOLID WASTE MGT 

This is a new industrial wastewater treatment and disposal system which will treat the leachate 
from this landfill and that which is transmitted to the site from the West Volusia Transfer Station.  
The average daily flow designed for the system is 0.045 MGD and a maximum of 0.090 MGD.  
The treatment system will use a sequencing batch reactor design, an existing lined 3.1 MG raw 
leachate holding pond (to be permitted under the DEP Solid Waste permit) and a second 3.1 MG 
lined pond for treated effluent from the new treatment plant.  The effluent pond will store treated 
effluent during periods when the ground water elevation is within 18 inches of ground surface in 
the disposal area as measured in either a Piezometer denoted as sampling station OTH-03 or 
OTH-04.

 c. Design Capacity of Facility 

  Existing Design Capacity: 0.090 MGD  

 d. Applicant’s Receiving Water 

Discharge is by land application on a sprayfield designated G-002with a wetted surface area of 26 
acres.  The disinfected plant effluent may also be reused for (1).  Reuse in the Non-potable water 
(NPW) at the landfill facilities; (2). Onsite (landfill facility site) dust control and/or (3).  Disposal 
on an alternate DEP approved location.    

Latitude: 29° 08’ 0.66” N   Longitude: 81° 06’ 41.7” W 



PERMIT NUMBER:   64-FLA662356  
FILE NUMBER:         64-FLA662356-001-IW8D  
FACILITY NAME:     VCDSWM-Tomoka Farms Road Landfill Leachate System   

N:\IWPERMIT\FLA\64\662356 VCDSWM-Tomoka Farms Rd Landfill Leachate\Final\SOB Final.doc 

2

See attached map(s), DEP Exhibit Number 1 for the location(s) of effluent disposal and land 
application sites. 

Discharge to surface waters of the State is not authorized by this permit.  However, a 
monitoring Group D-002 is established to check impact of the ground water discharge, if any, to 
the surrounding wetlands or to the Tomoka River drainage basin, Class III Fresh waters.  The 
impact will be checked with Class III Fresh Surface standards/criteria as established in Rule 62-
302 FAC. 

 e. Description of Wastewater Treatment Facilities 

The treatment system will have the two wastestreams (leachate from this landfill and leachate 
from West Volusia Transfer Station) and blended together, an equalization tank of 38776 gallons 
operating capacity, dual trains of equipment with aeration and anoxic zone tanks, both with 
menthol addition.  Each aeration tank has a capacity of 60,476 gallons and the anoxic tanks have 
52,779 gallons capacity each.  The effluent from these units goes to a chlorine contact tank which 
has a capacity of 34,715 gallons.  Make up water for blending is drawn from a borrow pit under a 
consumptive use permit and mixed with the treated effluent in this tank.  Make up water is added, 
as needed, to chlorine contact chamber if an adequate quantity of treated water is not available. 
Water from the Chlorine Contact Tank is sent to the slow rate land application system G-002, to 
the wet weather line holding pond, reused as a non-potable water source in the landfill area or 
reused for dust control.   

The solids removed in the anoxic tanks are directed to a sludge holding basin of 35,814 gallons 
capacity. The facility will have a dual dewatering bed system with polymer addition and each bed 
has 140 square feet of area.  The sludge cake will be sent to their landfill.  Water decanted from 
the sludge holding basin is pumped back to the treatment plant head works.   

 f. Description of Discharges (as reported by applicant)  

The Department will require additional sampling to assure that the operation of the slow rate land 
application system does not impact the wetlands/surface waters surrounding the disposal area.

2. PROPOSED EFFLUENT LIMITATIONS  

a. The Discharge from Land Application System G-002 shall be limited and monitored by the Applicant as 
specified below:

Parameters Effluent Limitations 

 Monthly Average Daily Maximum Daily Minimum 
Flow (MGD) 0.045 0.090 -- 
pH (SU) -- 9.5 6.0 
Solids, Total  Suspended (MG/L) -- Report -- 
Carbon, Total Organic (TOC) (MG/L) -- Report -- 
Sodium, Total (as Na) (MG/L) -- Report -- 
Chloride (as Cl) (MG/L) -- Report -- 
Nitrogen, Total (MG/L) -- Report -- 
Nitrogen, Nitrate, Total (as N) (MG/L) -- Report -- 
Nitrogen, Kjeldahl, Total (as N) (MG/L) -- Report -- 
Silver, Total Recoverable (UG/L) -- Report -- 
Iron, Total Recoverable (MG/L) -- Report -- 
Mercury, Total Recoverable (UG/L) -- Report* -- 
Aluminum, Total Recoverable (MG/L) -- Report -- 
Arsenic, Total Recoverable (UG/L) -- Report -- 



PERMIT NUMBER:   64-FLA662356  
FILE NUMBER:         64-FLA662356-001-IW8D  
FACILITY NAME:     VCDSWM-Tomoka Farms Road Landfill Leachate System   

N:\IWPERMIT\FLA\64\662356 VCDSWM-Tomoka Farms Rd Landfill Leachate\Final\SOB Final.doc 

3

Parameters Effluent Limitations 

 Monthly Average Daily Maximum Daily Minimum 
Chromium, Total Recoverable (UG/L) -- Report -- 
Nickel, Total Recoverable (UG/L) -- Report -- 
Selenium, Total Recoverable (UG/L) -- Report -- 
Thallium, Total Recoverable (UG/L) -- Report -- 
Cadmium, Total Recoverable (UG/L) -- Report -- 
Barium, Total  Recoverable (MG/L) -- Report -- 
Copper, Total Recoverable (UG/L) -- Report -- 
Vanadium, Total Recoverable (UG/L) -- Report** -- 
Zinc, Total Recoverable (UG/L) -- Report -- 

* Sampling Frequency for Mercury is Monthly based on the presence of detected Mercury in 7 of 7 
leachate samples, Table 2-4, Page 1, received by the Department in the October 9, 2008 
information response.  Frequency reduction may be requested in writing from the Department 
when supported by 12 effluent samples after the system is fully on line.   

** Vanadium was reported in 3 of 7 leachate sample results as noted on page 2, Table 2-4 of the 
information response received 10/9/2008.  However, there is no Ground Water standard for this 
parameter and sampling is set at quarterly for the treated effluent.  The permittee may request the 
deletion of this parameter after 4 such sample events.   

b. Monitoring system D-002 is a series of sampling locations, which combine (1) Early warning monitoring wells 
(piezometers) sampling and (2) grab samples of standing surface waters in the wetland system when there is 
adequate water for legitimate sample collection.   

The following sampling is required under the permit to test the standing water in the surface waters of the State 
in wetlands around the disposal location and to provide an assurance that the discharge of the treated effluent 
on the sprayfield does not impact the surface water quality.  The five sampling locations (WEN-01 to 05) are 
denoted in DEP Exhibit Number 1.   

 Discharge Limitations Monitoring Requirements 

Parameters (units) Monthly 
Average

Daily
Maximum 

Daily
Minimum 

Monitoring
Frequency

Sample Type Sample 
Point * 

pH (SU) -- Report -- 
every other month  

Grab  

Solids, Total  Suspended 
(MG/L)

-- Report -- 
every other month  

Grab  

Carbon, Total Organic 
(TOC) (MG/L) 

-- Report -- 
every other month  

Grab  

Sodium, Total (as Na) 
(MG/L)

-- Report -- 
every other month  

Grab  

Chloride (as Cl) (MG/L) -- Report -- 
every other month  

Grab  

Nitrogen, Total (MG/L) -- Report -- 
every other month  

Grab  

Nitrogen, Nitrate, Total 
(as N) (MG/L) 

-- Report -- 
every other month  

Grab  

Nitrogen, Kjeldahl, Total 
(as N) (MG/L) 

-- Report -- 
every other month  

Grab  

Silver, Total Recoverable 
(UG/L)

-- Report -- 
every other month  

Grab  



PERMIT NUMBER:   64-FLA662356  
FILE NUMBER:         64-FLA662356-001-IW8D  
FACILITY NAME:     VCDSWM-Tomoka Farms Road Landfill Leachate System   

N:\IWPERMIT\FLA\64\662356 VCDSWM-Tomoka Farms Rd Landfill Leachate\Final\SOB Final.doc 

4

 Discharge Limitations Monitoring Requirements 

Parameters (units) Monthly 
Average

Daily
Maximum 

Daily
Minimum 

Monitoring
Frequency

Sample Type Sample 
Point * 

Iron, Total Recoverable 
(MG/L)

-- Report -- 
every other month  

Grab  

Mercury, Total 
Recoverable (UG/L) 

-- Report -- 
every other month  

Grab  

Aluminum, Total 
Recoverable (MG/L) 

-- Report -- 
every other month  

Grab  

Arsenic, Total 
Recoverable (UG/L) 

-- Report -- 
every other month  

Grab  

Chromium, Total 
Recoverable (UG/L) 

-- Report -- 
every other month  

Grab  

Nickel, Total 
Recoverable (UG/L) 

-- Report -- 
every other month  

Grab  

Selenium, Total 
Recoverable (UG/L) 

-- Report -- 
every other month  

Grab  

Thallium, Total 
Recoverable (UG/L) 

-- Report -- 
every other month  

Grab  

Cadmium, Total 
Recoverable (UG/L) 

-- Report -- 
every other month  

Grab  

Barium, Total  
Recoverable (MG/L) 

-- Report -- 
every other month  

Grab  

Copper, Total 
Recoverable (UG/L) 

-- Report -- 
every other month  

Grab  

Vanadium, Total 
Recoverable (UG/L) 

-- Report** -- 
every other month  

Grab  

Zinc, Total Recoverable 
(UG/L)

-- Report -- 
every other month  

Grab  

* Surface water sampling g locations WEN-01 through WEN-05, provided adequate water is available to 
take a representative sample.   

c. The following sampling in the Piezometers is required under the permit to test ground water in the surficial 
aquifer around the edges of the land application site just within the perimeter berm.  The Piezometers shall have 